
INSTALLATION INSTRUCTIONS

© 2022 SuperATV.com®. All Rights Reserved.	   		  IN-ROOF-CA-X3XRSMAX 5/13/2022

Metal Roof: for Can-Am Maverick X3 MAX

Read instructions and view illustrations before beginning.

2753 Michigan Road • Madison, Indiana 47250 • 855-743-3427

Thank You
	 For Choosing

Need help with your installation?

www.superatv.com

8:00am - 8:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

sales@superatv.com

1-855-743-3427

Seal

Front

Rear

D-Seal

Large Clamp x 4
Small Clamp x 6

(kit contents continue on following page)

-	 Do not discard packaging until product has been successfully installed.

Middle



IN
-R

O
O

F-
C

A-
X3

XR
SM

AX
2

R
ub

be
r t

o 
fa

ce
 R

oo
f w

he
n 

in
st

al
lin

g 
Se

al
in

g 
W

as
he

rs

B
ra

ce
 - 

R

M
ou

nt
 x

 2

Si
de

 - 
R

Si
de

 - 
L

B
ra

ce
 - 

L
B

ra
ck

et
 x

 1
0

Li
ab

ili
ty

 S
ta

te
m

en
t

Su
pe

rA
TV

’s
®
 p

ro
du

ct
s 

ar
e 

de
si

gn
ed

 to
 b

es
t f

it 
us

er
’s

 A
TV

/U
TV

 u
nd

er
 s

to
ck

 c
on

di
tio

ns
. A

dd
in

g,
 m

od
ify

in
g,

 o
r f

ab
ric

at
in

g 
an

y 
fa

ct
or

y 
or

 a
fte

rm
ar

ke
t p

ar
ts

 w
ill 

vo
id

 a
ny

 w
ar

ra
nt

y 
pr

ov
id

ed
 b

y 
Su

pe
rA

TV
®
 a

nd
 is

 n
ot

 re
co

m
m

en
de

d.
 S

up
er

AT
V’

s®
 p

ro
du

ct
s 

co
ul

d 
in

te
rfe

re
 w

ith
 o

th
er

 a
fte

rm
ar

ke
t a

cc
es

so
rie

s.
 If

 u
se

r h
as

 a
fte

rm
ar

ke
t p

ro
du

ct
s 

on
 m

ac
hi

ne
, c

on
ta

ct
 

Su
pe

rA
TV

®
 to

 v
er

ify
 th

at
 th

ey
 w

ill 
w

or
k 

to
ge

th
er

.
Al

th
ou

gh
 S

up
er

AT
V®

 h
as

 th
ou

sa
nd

s 
of

 s
at

is
fie

d 
cu

st
om

er
s,

 u
se

r s
ho

ul
d 

be
 a

w
ar

e 
th

at
 in

st
al

lin
g 

lif
t k

its
, l

on
g 

tra
ve

l, 
or

 s
us

pe
ns

io
n 

ki
ts

, t
ire

s,
 e

tc
. w

ill 
ch

an
ge

 th
e 

rid
e 

of
 m

ac
hi

ne
 

an
d 

m
ay

 in
cr

ea
se

 m
ai

nt
en

an
ce

 a
nd

 p
ar

t w
ea

r. 
O

pe
ra

tin
g 

an
y 

of
f-r

oa
d 

m
ac

hi
ne

 w
hi

le
, o

r 
af

te
r, 

co
ns

um
in

g 
al

co
ho

l a
nd

/o
r 

dr
ug

s 
in

cr
ea

se
s 

ris
k 

of
 b

od
ily

 h
ar

m
 o

r 
de

at
h.

 N
o 

w
ar

ra
nt

y 
or

 r
ep

re
se

nt
at

io
n 

is
 m

ad
e 

as
 to

 th
is

 p
ro

du
ct

’s
 a

bi
lit

y 
to

 p
ro

te
ct

 u
se

r 
fro

m
 s

ev
er

e 
in

ju
ry

 o
r 

de
at

h.
 S

up
er

AT
V®

 u
rg

es
 o

pe
ra

to
rs

 a
nd

 o
cc

up
an

ts
 to

 w
ea

r 
a 

he
lm

et
 a

nd
 

ap
pr

op
ria

te
 ri

di
ng

 g
ea

r a
t a

ll 
tim

es
.

By
 p

ur
ch

as
in

g 
an

d 
in

st
al

lin
g 

Su
pe

rA
TV

®
 p

ro
du

ct
s,

 u
se

r a
gr

ee
s 

th
at

 s
ho

ul
d 

da
m

ag
es

 o
cc

ur
, S

up
er

AT
V®

 w
ill 

no
t b

e 
he

ld
 re

sp
on

si
bl

e 
fo

r l
os

s 
of

 ti
m

e,
 u

se
, l

ab
or

 fe
es

, r
ep

la
ce

m
en

t 
pa

rts
, o

r f
re

ig
ht

 c
ha

rg
es

. S
up

er
AT

V®
, n

or
 a

ny
 3

rd
 p

ar
ty

, w
ill 

no
t b

e 
he

ld
 re

sp
on

si
bl

e 
fo

r a
ny

 d
ire

ct
, i

nd
ire

ct
, i

nc
id

en
ta

l, 
sp

ec
ia

l, 
or

 c
on

se
qu

en
tia

l d
am

ag
es

 th
at

 re
su

lt 
fro

m
 a

ny
 

pr
od

uc
t p

ur
ch

as
ed

 fr
om

 S
up

er
AT

V®
. T

he
 to

ta
l l

ia
bi

lit
y 

of
 s

el
le

r t
o 

us
er

 fo
r a

ll 
da

m
ag

es
, l

os
se

s,
 a

nd
 c

au
se

s 
of

 a
ct

io
n,

 if
 a

ny
, s

ha
ll 

no
t e

xc
ee

d 
th

e 
to

ta
l p

ur
ch

as
e 

pr
ic

e 
pa

id
 fo

r t
he

 
pr

od
uc

t t
ha

t g
av

e 
ris

e 
to

 th
e 

cl
ai

m
.

Su
pe

rA
TV

®
 w

ill 
w

ar
ra

nt
y 

on
ly

 p
ar

ts
 p

ro
vi

de
d 

by
 S

up
er

AT
V®

. A
ny

 d
am

ag
e 

or
 p

ro
bl

em
s 

w
ith

 O
EM

 h
ou

si
ng

s,
 b

ea
rin

gs
, s

ea
ls

, o
r o

th
er

 m
an

uf
ac

tu
re

rs
’ p

ro
du

ct
s 

w
ill 

no
t b

e 
co

ve
re

d 
by

 S
up

er
AT

V®
. S

up
er

AT
V®

 p
ar

ts
 a

nd
 p

ro
du

ct
s 

ar
e 

no
t w

ar
ra

nt
ie

d 
if 

ite
m

 w
as

 n
ot

 in
st

al
le

d 
pr

op
er

ly
, m

is
us

ed
, o

r m
od

ifi
ed

.
In

st
al

lin
g,

 a
dd

in
g,

 m
od

ify
in

g,
 o

r 
fa

br
ic

at
in

g 
an

y 
fa

ct
or

y 
or

 a
fte

rm
ar

ke
t p

ro
du

ct
 to

 y
ou

r 
AT

V/
U

TV
 m

ay
 v

io
la

te
 c

er
ta

in
 lo

ca
l, 

st
at

e,
 a

nd
 fe

de
ra

l l
aw

s.
 B

e 
ad

vi
se

d 
th

at
 la

w
s 

va
ry

 
de

pe
nd

in
g 

on
 to

w
n,

 c
ity

, c
ou

nt
y,

 s
ta

te
, e

tc
. U

se
 o

f c
er

ta
in

 p
ro

du
ct

s 
on

 p
ub

lic
 s

tre
et

s,
 ro

ad
s,

 o
r h

ig
hw

ay
s 

m
ay

 b
e 

in
 v

io
la

tio
n 

la
w

. T
he

 B
uy

er
 is

 s
ol

el
y 

an
d 

ex
cl

us
iv

el
y 

le
ga

lly
 a

nd
 

pe
rs

on
al

ly
 re

sp
on

si
bl

e 
fo

r a
ny

 v
io

la
tio

n 
of

 th
e 

la
w

 b
y 

th
e 

in
st

al
la

tio
n 

or
 u

se
 o

f t
he

 p
ro

du
ct

. Y
ou

 m
us

t a
bi

de
 b

y 
al

l l
oc

al
, s

ta
te

, a
nd

 fe
de

ra
l l

aw
s,

 in
cl

ud
in

g 
bu

t n
ot

 li
m

ite
d 

to
 v

eh
ic

le
 

sa
fe

ty
, t

ra
ffi

c 
la

w
s,

 a
nd

 o
rd

in
an

ce
s.

 It
 is

 y
ou

r r
es

po
ns

ib
ilit

y 
to

 k
no

w
 th

e 
la

w
s 

an
d 

ho
w

 th
ey

 a
pp

ly
 to

 y
ou

. 
Th

e 
Bu

ye
r i

s 
re

sp
on

si
bl

e 
to

 fu
lly

 u
nd

er
st

an
d 

th
e 

ca
pa

bi
lit

y 
an

d 
lim

ita
tio

ns
 o

f h
is

/h
er

 v
eh

ic
le

 a
cc

or
di

ng
 to

 m
an

uf
ac

tu
re

r s
pe

ci
fic

at
io

ns
, w

ar
ni

ng
s 

an
d 

in
st

ru
ct

io
ns

 a
nd

 a
gr

ee
s 

to
 

ho
ld

 S
up

er
AT

V®
 h

ar
m

le
ss

 fr
om

 a
ny

 d
am

ag
e 

re
su

lti
ng

 fr
om

 fa
ilu

re
 to

 a
dh

er
e 

to
 s

uc
h 

sp
ec

ifi
ca

tio
ns

, w
ar

ni
ng

s 
an

d/
 o

r 
in

st
ru

ct
io

ns
. T

he
 B

uy
er

 is
 a

ls
o 

re
sp

on
si

bl
e 

to
 o

be
y 

al
l 

ap
pl

ic
ab

le
 fe

de
ra

l, 
st

at
e,

 a
nd

 lo
ca

l l
aw

s 
an

d 
or

di
na

nc
es

 w
he

n 
op

er
at

in
g 

hi
s/

he
r v

eh
ic

le
 w

hi
le

 u
si

ng
 th

is
 p

ro
du

ct
, a

nd
 th

e 
Bu

ye
r a

gr
ee

s 
to

 h
ol

d 
Su

pe
rA

TV
®
 h

ar
m

le
ss

 fr
om

 a
ny

 
vi

ol
at

io
n 

th
er

eo
f.

(k
it 

co
nt

en
ts

 c
on

tin
ue

d)



IN-ROOF-CA-X3XRSMAX 3

Mounts

(passenger)

-	 Remove stock Brace.
-	 Install Mounts.



IN-ROOF-CA-X3XRSMAX 4

-	 Install new Braces.

Brace - R

Brace - L

(passenger)

(front)

M12 x 25mm

join Braces with hardware shown;
keep loose

M12 Nut 2 each

do not tighten any hardware completely unless noted

4x - M12 Nut



IN-ROOF-CA-X3XRSMAX 5

secure Braces to Cage with hardware shown;
tighten completely

8x - M12 Nut

(passenger)

(rear)

Large Clamp x 4

Seal

Seal

-	 install Large Clamps to areas shown; keep loose
-	 install Seal across front and rear sections of Cage

tighten M12 hardware, see page 4, completely



-	
In

st
al

l D
-S

ea
ls

 a
nd

 jo
in

 F
ro

nt
, M

id
dl

e,
 

an
d 

R
ea

r w
ith

 h
ar

dw
ar

e 
sh

ow
n.

-	
D

o 
no

t t
ig

ht
en

 h
ar

dw
ar

e.

IN
-R

O
O

F-
C

A-
X3

XR
SM

AX
6

M
6 

N
ut

M
6 

x 
25

m
m

6 
ea

ch

(p
as

se
ng

er
)

(fr
on

t)

(r
ea

r)

D
-S

ea
l

flu
sh

flu
sh

 w
ith

 s
lo

ts
D

-S
ea

l

flu
sh

 w
ith

 s
lo

ts
flu

sh



IN-ROOF-CA-X3XRSMAX 7

2x - M6 x 20mm
M6 x 25mm

Side - L

Side - R

Front

-	 Install Sides to Front with hardware shown; keep loose.



IN
-R

O
O

F-
C

A-
X3

XR
SM

AX
8

-	
In

st
al

l S
ea

ls
 a

lo
ng

 in
si

de
 o

f R
oo

f i
n 

ar
ea

s 
sh

ow
n.

(p
as

se
ng

er
)

(d
riv

er
)

(r
ea

r)

Ed
ge

s 
of

 R
oo

f t
o 

fa
ce

s 
of

 
Se

al
 s

ho
ul

d 
be

 5
/8

”



IN
-R

O
O

F-
C

A-
X3

XR
SM

AX
9

-	
In

st
al

l S
m

al
l C

la
m

ps
 a

nd
 B

ra
ck

et
s 

w
ith

 h
ar

dw
ar

e 
sh

ow
n;

 k
ee

p 
lo

os
e.

(fr
on

t)

(d
riv

er
)

(p
as

se
ng

er
)

B
ra

ck
et

Sm
al

l C
la

m
p

M
6 

N
ut

6x

M
6 

x 
25

m
m

2x

6x
M

8 
W

as
he

r

M
8 

x 
14

m
m

6x

4x
 - 

M
6 

x 
20

m
m



IN
-R

O
O

F-
C

A-
X3

XR
SM

AX
10

-	
In

st
al

l B
ra

ck
et

s 
w

ith
 h

ar
dw

ar
e 

sh
ow

n;
 k

ee
p 

lo
os

e.

(fr
on

t)

(d
riv

er
)

(p
as

se
ng

er
)

4x
 - 

B
ra

ck
et

M
6 

N
ut

M
6 

x 
20

m
m

4 
ea

ch



IN-ROOF-CA-X3XRSMAX 11

(driver)

(front)

Spacer

each Rear corner

M6 Nut

M6 x 35mm

-	 Place Roof assembly onto Cage.
-	 Align Roof to machine.
-	 Secure Rear to Frame with hardware shown; keep loose.

SuperATV highly recommends an extra set of hands for this step

M6 Washer



IN-ROOF-CA-X3XRSMAX 12

(driver)
(front)

-	 Secure Front to Mounts with hardware shown.

tighten Front and Rear hardware completely

2x - M6 x 20mm



IN
-R

F-
C

A-
X3

XR
SM

AX
13

(fr
on

t)

(d
riv

er
)

-	
Se

cu
re

 S
m

al
l C

la
m

ps
 to

 C
ag

e.



IN-ROOF-CA-X3XRSMAX 14

Bracket

Bracket

M8 x 14mm

M8 Washer

2 each

(front)

-	 Secure Roof to Brackets with hardware shown.
-	 Repeat for passenger side.

(driver)

-	 Recheck Roof alignment to machine.
-	 Tighten all hardware.


